
MAN0185 (Rev. 2/28/2003)

MAN0185

LOADER
1008

OPERATOR’S MANUAL



PARTS 35MAN0185 (8/2/2002)

PARTS INDEX

1008 LOADER ASSEMBLY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 36 - 37

HYDRAULIC CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37

BUCKET ASSEMBLY. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38

QUICK ATTACH COUPLER ASSEMBLY . . . . . . . . . . . . . . . . . . . . . . . 38

LOADER VALVE ASSEMBLY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 39

LOADER HYDRAULIC LINE ASSEMBLY . . . . . . . . . . . . . . . . . . . . . . . 40

1008 Loader



36 PARTS MAN0185 (8/2/2002)

1008 LOADER ASSEMBLY

VIEW B-B

VIEW A-A

A

A

B

B

10 or 18

Green
BLUE

13

13

14

15

16

30

30

36

36

36

31

34

35

37

38

40

41

33

32

23

1

2

3

4

5

6

8

12 or 20

YELLOW

9 or 17 

RED



PARTS 37MAN0185 (8/2/2002)

1008 LOADER ASSEMBLY PARTS LIST 

LOADER HYDRAULIC CYLINDER PARTS

REF PART QTY DESCRIPTION

1 1005204 1 Hydraulic cylinder 1.75 x 1.13 x 18.0

2 1005205 1 Hydraulic cylinder 1.75 x 1.13 x 18.0

3 1005206 2 Hydraulic cylinder 1.75 x 1.13 x 14.25

4 -------- 1 1008 Boom

5 1005220 1 Right upright

6 1005221 1 Left upright

8 1005239 2 Stand

9 1005246 1 Feedline - Bucket cyl base end

10 1005247 1 Feedline - Boom cyl base end

11 1005248 1 Feedline - Bucket cyl rod end

12 1005249 1 Feedline - Boom cyl rod end

13 1005252 1 Feedline cover

14 1005295 8 Pin

15 1005625 2 Pin, Bent 1.0 x 4.5

16 1005634 2 Pin, Bent .5 x 3.0

17 1005698 1 Feedline - Bucket cyl base end
(John Deere green only)

18 1005699 1 Feedline - Boom cyl base end
(John Deere green only)

19 1005700 1 Feedline - Bucket cyl rod end
(John Deere green only)

20 1005701 1 Feedline - Boom cyl rod end
(John Deere green only)

REF PART QTY DESCRIPTION

23 1006129 Plug, 3/4 JICM 
(John Deere green only)

30 14139 5 Lock nut, 5/16 NC  flange

31 14350 9 Lock nut, 3/8 NC flange

32 16218 2  Safety pin, 3/32

33 18270 2  Safety pin, 3/16

34 21757 2 3/8 Washer

35 24597 9 3/8 NC x 3/4 Carriage bolt

36 258 6 Feedline clamp 1/2
(8 for John Deere green)

37 3597 2 Cotter pin, 1/8 x 1

38 300705 1 Self tap screw, 5/16 NC x 1-1/4
(John Deere green only)

39 4616 2 Cap screw, 3/4 NC x 1-1/2 GR5

40 56030 1 Bucket bracket level indicator

41 56289 1 Rod, Bucket level indicator

NS 1006113 2 Bearing repair kit

NS 1006114 16 Bearing repair kit

NS 56067 Safety Decal Set
(1000 Series Loader)

NS 56138 Safety Decal Set - French
(1000 Series Loader)

NS 56314 Decal Set - Complete

NS 89 4 Nylon cable tie

NS = Not Shown

g
ei

d
b

3

a

2
fch

51
4

6

CD5348

Reference Number: A - J 1 2 3 4 5 6

Cylinder Tube
ID

Rod
OD

Length
Extended / Retracted

Seal Kit Complete 
Assembly

Piston Head 
Gland

Rod Lock
Nut

Lube
Fitting

Boom, 
RH

1-3/4 1-1/8 44 / 26 1005228 1005204 1005227 1005226 1005229 6239 1972

Boom, 
LH

1-3/4 1-1/8 44 / 26 1005228 1005205 1005227 1005226 1005229 6239 1972

Bucket 1-3/4 1-1/8 36.63 / 22.38 1005228 1005206 1005227 1005226 1005225 6239 1972

(Rev. 9/27/2002)



38 PARTS MAN0185 (8/2/2002)

1008 BUCKET & QUICK COUPLER  ASSEMBLY

1

2

3
CD6115

7

8

9

5

4

REF PART QTY DESCRIPTION

1 1005202 1 60” Bucket (includes pins)

1 1006107 1 54’ Bucket (includes pins)

2 1005295 4 Welded pin

3 14350 4 Lock nut, 3/8 NC flange

4 56378 1 60” Cutting edge (welded)

4 56379 1 54 “ Cutting edge (welded)

5 6697 4 Carriage bolt, 3/8 NC x 1 GR5

7 1005626 1 Coupler  (includes pins 8 & 9)

8 1005632 4 Hitch pin 1.0 x 3.56

9 35124 4 Klik pin, 7/16 x 2.0



PARTS 39MAN0185 (8/2/2002)

 1008 LOADER VALVE ASSEMBLY

30 - SEAL KIT

21

3132

8

6

4

5

7

9

11

12

14
15 20

25

13

1

2

3

10

16

16

17

18

19

22

23

24

CD6118A

REF PART QTY DESCRIPTION

1 1005722 1 Valve - 2 Spool
2 1005723 1 Boot bracket
3 1006100 1 Link, Tang end

4 1006101 2 Bent link
5 1006102 1 Retaining ring, ext
6 1006103 1 Bracket handle

7 1006104 1 Pivot pin
8 1006105 1 Pivot link bushing
9 1006106 1 Mounting bracket

10 * 1  Handle (See hydraulic kit manual)
11 1006120 1 Retainer safety clip
12 1006132 1 Pin, Grooved clevis .25 x .42

13 1006131 1 Washer, .317 x .560 x .05
14 1006133 1 Pin, Grooved clevis .19
15 1006134 1 E-Clip

16 13859 2 Jam nut, 1/2 NC
17 40527 1 Control handle boot
19 45003 1 Knob, 1.88 dia. x 1/2 NC

20 ** 2 Button head cap screw, 1/4NC x 1-1/2
21 56268 2 Button head cap screw, 1/4NC x 5/8
22 56899 1 Relief valve assembly - 2000 psi

23 69 2 Straight connector
24 63558 1 Elbow 90°, Adjustable
25 302054 1 Hex nut, 5/16 NF

30 40540 1 Seal kit, Valve
31 1002723 1 Repair kit, Float spool detent

32 1006379 1 Repair kit, 4 Position spool detent  
-or-

32 16712-1 1 Repait kit, 3 Position spool (used on 
valves made prior to  Feb. 2003, 
check valve before ordering parts)

** Standard Hardware, Obtain Locally

(Rev. 2/28/2003)



40 PARTS MAN0185 (8/2/2002)

LOADER HYDRAULIC LINE ASSEMBLY

Hose 1(A)- Feedline to Rod End of Bucket Cylinder 

Hose 1     - Feedline to Base End of Bucket Cylinder 

Hose 2     - Feedline to Rod End of Boom Cylinder 

Hose 3     - Feedline to Base End of Boom Cylinder

Green

Blue

Yellow

Red

1

3

CD6121

2

1 (A)

REF PART QTY DESCRIPTION

1 1005230 4 Hose, 25” x 9/16 ORBM x 3/4 JICF

2 1005231 2 Hose, 46” x 9/16 ORBM x 3/4 JICF

3 56088 2 Hose, 27” x 9/16 ORBM x 3/4 JICF


